
IN
S

T
A

LL
A

T
IO

N
 G

U
ID

E

RAM FRONT BUMPER
2019+ RAM 2500/3500

AEV30419AC
Last Updated: 08/09/22

TABLE OF CONTENTS

I.	 Removal of Factory Components

II.	 Prepare AEV Bumper for Installation

III.	 Install Center Section

IV.	 Install Tow Loops and Corners

V.	 Adjust, Align, & Torque

VI.	 Install Front Park Assist Sensors

VII.	 Install Tow Loop Bezels and Low Tube

VIII.   Install Tow Loop Bezels and Brush Guard

IX.	 Install Fog Lamps & Bezels

X.	 Install Diesel Intercooler Shroud

A.	 Warn M12000 & M15000 Installation

PLEASE READ ENTIRELY BEFORE YOU START
To guarantee a quality installation, we recommend reading these instructions thoroughly 
before beginning any work. These instructions assume a certain amount of mechanical 
ability and are not written nor intended for someone not familiar with auto repair.

NOTE: 4500/5500 Customers will need to purchase a 
unique frame extension kit. AEV Product 11060216AA



4
0

" 
C

O
R

N
E

R
S 

O
P

T
IO

N
A

L

2
0

19
/N

E
W

E
R

 M
A

IN
 A

T
T

A
C

H
IN

G
 B

R
A

C
K

E
T

S

H
A

N
D

E
D

 P
A

R
T

S 
A

R
E

 S
Y

M
M

E
T

R
IC

A
LL

Y
 O

P
P

O
SI

T
E

 

14

36 39

24

20

33

21

1

25

15

26 27

24
19

41

18

2

40

42

3

38
13

17

37

FR
O

N
T

 P
A

R
K

 S
E

N
SO

R
, R

H

36 23

35

27 26

4
6

5

33

7
11

8

34
28

31
3228

3029

33

9
11

10
T

O
W

 H
O

O
K

 B
E

Z
E

L,
 L

H

16
27

26

F
R

O
N

T
 B

U
M

P
E

R
2

0
19

+
 R

A
M

 2
5

0
0

/3
5

0
0

 

N
O

T
E

: 
4

5
0

0
/5

5
0

0
 C

u
st

o
m

e
rs

 w
ill

 n
e

e
d

 t
o

 p
u

rc
h

as
e

 a
 

u
n

iq
u

e
 f

ra
m

e
 e

xt
e

n
si

o
n

 k
it

. A
E

V
 P

ro
d

u
c

t 
11

0
6

0
2

16
A

A



N
O

T 
SH

O
W

N
:  

A
EV

97
00

6A
A

   
   

   
   

   
   

   
   

   
   

 3
/8

 P
U

SH
 P

IN
   

   
   

   
   

   
   

   
   

   
   

  6
   

   
6 

IT
EM

 N
O

.
Pa

rt
N

o
40

"
37

"
O

PT
IO

N
A

L
1

A
RM

B0
16

0A
A

BU
M

PE
R 

CE
N

TE
R

1
1

-
2

A
RM

B0
31

3A
A

37
" L

H
 C

O
RN

ER
-

1
-

3
A

RM
B0

31
2A

A
37

" R
H

 C
O

RN
ER

-
1

-
4

A
RM

B0
31

5A
A

40
" L

H
 C

O
RN

ER
1

-
-

5
A

RM
B0

31
4A

A
40

" R
H

 C
O

RN
ER

1
-

-
6

A
RM

B1
22

0A
A

40
" L

IN
ER

 C
A

PT
U

RE
 P

LA
TE

2
-

-
7

A
RM

B1
20

1A
A

O
TR

 M
A

IN
 B

RA
CK

ET
 L

H
1

1
-

8
A

RM
B1

20
3A

A
IN

R 
M

A
IN

 B
RA

CK
ET

 L
H

1
1

-

9
A

RM
B1

20
2A

A
IN

R 
M

A
IN

 B
RA

CK
ET

 R
H

1
1

-

10
A

RM
B1

20
0A

A
O

RT
 M

A
IN

 B
RA

CK
ET

 R
H

1
1

-

11
A

RM
B0

31
1A

A
FR

A
M

E 
EX

TE
N

SI
O

N
 B

RA
CK

ET
2

2
-

12
A

RM
B1

03
9A

A
FO

G
 L

IG
H

T 
BE

ZE
L 

LH
1

1
-

13
A

RM
B1

03
8A

A
FO

G
 L

IG
H

T 
BE

ZE
L 

RH
1

1
-

14
A

RM
B0

10
1A

B
LO

W
 T

U
BE

1
1

-
15

A
RM

B1
01

8A
C

TO
W

 L
O

O
P

2
2

-
16

A
RM

B1
21

7A
A

TO
W

 L
O

O
P 

BE
ZE

L 
LH

1
1

-
17

A
RM

B1
21

8A
A

TO
W

 L
O

O
P 

BE
ZE

L 
RH

1
1

-
18

A
RM

B1
05

4A
A

37
" L

IN
ER

 C
A

PT
U

RE
 P

LA
TE

-
2

-
19

A
RM

B1
21

9A
A

D
IE

SE
L 

IN
TE

RC
O

O
LE

R 
SH

RO
U

D
-

-
1

20
A

RM
B1

22
3A

A
G

A
S 

RA
D

IA
TO

R 
SH

RO
U

D
 IN

TE
RF

A
CE

-
-

1
21

60
40

62
04

A
A

BA
D

G
E

1
1

-
22

A
RM

B0
01

1A
A

PA
RK

 S
EN

SO
R 

BR
A

CK
ET

 L
H

1
1

-
23

A
RM

B0
01

0A
A

PA
RK

 S
EN

SO
R 

BR
A

CK
ET

 R
H

1
1

-

IT
EM

 N
O

.
Pa

rt
N

o
40

"
37

"
O

PT
IO

N
A

L
24

A
EV

93
02

0A
B

M
6 

X 
1.

0 
FL

A
N

G
E 

N
U

T
-

-
6

25
A

EV
91

12
1A

A
M

6 
X 

1.
0 

X 
16

 B
H

FC
S

-
-

4
26

A
EV

91
01

7A
A

M
6 

X 
1.

0 
X 

20
 H

CS
14

14
2

27
A

EV
98

01
6A

B
M

6 
W

A
SH

ER
14

14
2

28
A

EV
98

00
8A

C
1/

2"
 W

A
SH

ER
8

8
-

29
A

EV
98

00
4A

C
M

12
 W

A
SH

ER
4

4
-

30
A

EV
91

00
1A

B
M

12
 X

 1
.7

5 
X 

35
 B

H
CS

4
4

-
31

A
EV

91
02

6A
B

M
12

 X
 1

.7
5 

X 
35

 C
A

RR
IA

G
E 

BO
LT

10
10

-
32

A
EV

91
01

6A
A

M
12

 X
 1

.7
5 

X 
35

 H
CS

4
4

-
33

A
EV

93
00

1A
B

M
12

 X
 1

.7
5 

FL
A

N
G

E 
N

U
T

30
30

-
34

A
EV

91
03

3A
A

M
12

 X
 1

.7
5 

X 
90

 H
CS

4
4

-
35

A
EV

93
00

8A
A

M
10

 X
 1

.5
 L

O
CK

IN
G

 F
LA

N
G

E 
N

U
T

2
2

-
36

A
EV

98
00

6A
A

M
10

 W
A

SH
ER

4
4

-
37

A
EV

91
01

0A
A

M
10

 X
 1

.5
 X

 2
0 

RH
CS

2
2

-
38

11
57

07
51

PA
N

EL
 C

LI
P

8
8

-
39

A
EV

91
02

9A
A

M
10

 X
 1

.5
 X

 2
5 

BH
CS

2
2

-
40

A
EV

91
13

0A
A

M
12

 X
 1

.7
5 

X 
60

 C
A

RR
IA

G
E 

BO
LT

8
8

-
41

11
54

85
83

M
6 

X 
1.

0 
U

-N
U

T
8

8
-

42
D

O
P-

43
7

PL
U

G
6

6
-

43
A

RM
P0

10
0A

A
BR

U
SH

 G
U

A
RD

-
-

1
44

A
EV

93
00

2A
B

M
10

 X
 1

.5
 F

LA
N

G
E 

N
U

T
-

-
-

45
11

57
10

52
M

10
 X

 1
.5

 X
 3

8 
PA

N
 H

EA
D

 B
O

LT
-

-
-

46
A

RM
Z0

01
0A

A
D

IE
SE

L 
IN

TE
RC

O
O

LE
R 

SK
ID

-
-

-

N
O

T 
SH

O
W

N
:  

A
EV

97
00

6A
A

   
   

   
   

   
   

   
   

   
   

 3
/8

 P
U

SH
 P

IN
   

   
   

   
   

   
   

   
   

   
   

  6
   

   
6 

IT
EM

 N
O

.
Pa

rt
N

o
40

"
37

"
O

PT
IO

N
A

L
1

A
RM

B0
16

0A
A

BU
M

PE
R 

CE
N

TE
R

1
1

-
2

A
RM

B0
31

3A
A

37
" L

H
 C

O
RN

ER
-

1
-

3
A

RM
B0

31
2A

A
37

" R
H

 C
O

RN
ER

-
1

-
4

A
RM

B0
31

5A
A

40
" L

H
 C

O
RN

ER
1

-
-

5
A

RM
B0

31
4A

A
40

" R
H

 C
O

RN
ER

1
-

-
6

A
RM

B1
22

0A
A

40
" L

IN
ER

 C
A

PT
U

RE
 P

LA
TE

2
-

-
7

A
RM

B1
20

1A
A

O
TR

 M
A

IN
 B

RA
CK

ET
 L

H
1

1
-

8
A

RM
B1

20
3A

A
IN

R 
M

A
IN

 B
RA

CK
ET

 L
H

1
1

-

9
A

RM
B1

20
2A

A
IN

R 
M

A
IN

 B
RA

CK
ET

 R
H

1
1

-

10
A

RM
B1

20
0A

A
O

RT
 M

A
IN

 B
RA

CK
ET

 R
H

1
1

-

11
A

RM
B0

31
1A

A
FR

A
M

E 
EX

TE
N

SI
O

N
 B

RA
CK

ET
2

2
-

12
A

RM
B1

03
9A

A
FO

G
 L

IG
H

T 
BE

ZE
L 

LH
1

1
-

13
A

RM
B1

03
8A

A
FO

G
 L

IG
H

T 
BE

ZE
L 

RH
1

1
-

14
A

RM
B0

10
1A

B
LO

W
 T

U
BE

1
1

-
15

A
RM

B1
01

8A
C

TO
W

 L
O

O
P

2
2

-
16

A
RM

B1
21

7A
A

TO
W

 L
O

O
P 

BE
ZE

L 
LH

1
1

-
17

A
RM

B1
21

8A
A

TO
W

 L
O

O
P 

BE
ZE

L 
RH

1
1

-
18

A
RM

B1
05

4A
A

37
" L

IN
ER

 C
A

PT
U

RE
 P

LA
TE

-
2

-
19

A
RM

B1
21

9A
A

D
IE

SE
L 

IN
TE

RC
O

O
LE

R 
SH

RO
U

D
-

-
1

20
A

RM
B1

22
3A

A
G

A
S 

RA
D

IA
TO

R 
SH

RO
U

D
 IN

TE
RF

A
CE

-
-

1
21

60
40

62
04

A
A

BA
D

G
E

1
1

-
22

A
RM

B0
01

1A
A

PA
RK

 S
EN

SO
R 

BR
A

CK
ET

 L
H

1
1

-
23

A
RM

B0
01

0A
A

PA
RK

 S
EN

SO
R 

BR
A

CK
ET

 R
H

1
1

-

IT
EM

 N
O

.
Pa

rt
N

o
40

"
37

"
O

PT
IO

N
A

L
24

A
EV

93
02

0A
B

M
6 

X 
1.

0 
FL

A
N

G
E 

N
U

T
-

-
6

25
A

EV
91

12
1A

A
M

6 
X 

1.
0 

X 
16

 B
H

FC
S

-
-

4
26

A
EV

91
01

7A
A

M
6 

X 
1.

0 
X 

20
 H

CS
14

14
2

27
A

EV
98

01
6A

B
M

6 
W

A
SH

ER
14

14
2

28
A

EV
98

00
8A

C
1/

2"
 W

A
SH

ER
8

8
-

29
A

EV
98

00
4A

C
M

12
 W

A
SH

ER
4

4
-

30
A

EV
91

00
1A

B
M

12
 X

 1
.7

5 
X 

35
 B

H
CS

4
4

-
31

A
EV

91
02

6A
B

M
12

 X
 1

.7
5 

X 
35

 C
A

RR
IA

G
E 

BO
LT

10
10

-
32

A
EV

91
01

6A
A

M
12

 X
 1

.7
5 

X 
35

 H
CS

4
4

-
33

A
EV

93
00

1A
B

M
12

 X
 1

.7
5 

FL
A

N
G

E 
N

U
T

30
30

-
34

A
EV

91
03

3A
A

M
12

 X
 1

.7
5 

X 
90

 H
CS

4
4

-
35

A
EV

93
00

8A
A

M
10

 X
 1

.5
 L

O
CK

IN
G

 F
LA

N
G

E 
N

U
T

2
2

-
36

A
EV

98
00

6A
A

M
10

 W
A

SH
ER

4
4

-
37

A
EV

91
01

0A
A

M
10

 X
 1

.5
 X

 2
0 

RH
CS

2
2

-
38

11
57

07
51

PA
N

EL
 C

LI
P

8
8

-
39

A
EV

91
02

9A
A

M
10

 X
 1

.5
 X

 2
5 

BH
CS

2
2

-
40

A
EV

91
13

0A
A

M
12

 X
 1

.7
5 

X 
60

 C
A

RR
IA

G
E 

BO
LT

8
8

-
41

11
54

85
83

M
6 

X 
1.

0 
U

-N
U

T
8

8
-

42
D

O
P-

43
7

PL
U

G
6

6
-

43
A

RM
P0

10
0A

A
BR

U
SH

 G
U

A
RD

-
-

1
44

A
EV

93
00

2A
B

M
10

 X
 1

.5
 F

LA
N

G
E 

N
U

T
-

-
-

45
11

57
10

52
M

10
 X

 1
.5

 X
 3

8 
PA

N
 H

EA
D

 B
O

LT
-

-
-

46
A

RM
Z0

01
0A

A
D

IE
SE

L 
IN

TE
RC

O
O

LE
R 

SK
ID

-
-

-

F
R

O
N

T
 B

U
M

P
E

R
2

0
19

+
 R

A
M

 2
5

0
0

/3
5

0
0

 



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

1

I.	 REMOVAL OF FACTORY COMPONENTS –SAVE ALL HARDWARE
1.	 Disconnect the bumper wiring harness. The connector is located between the driver’s side headlight 

and the fog light assemblies (fig. 1).

2.	 Disconnect the block heater plug from the bumper, if equipped (fig. 2).

FR
O

N
T

			   Figure 1			   Figure 2

3.	 Remove the factory tow hooks (if equipped) by removing the four M16 bolts (2 per side) and SAVE hard-
ware for later use. Remove the four M12 bolts (2 per side) holding the factory front bumper to the frame 
rail and SAVE for later use (fig. 3). Carefully remove the bumper. Having a helper is recommended.

TOW HOOK BOLTS

BUMPER MOUNT BOLTS

FRONT

Figure 3



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

2

4.	 If equipped, remove the factory fog light assemblies by removing the four 10mm bolts. SAVE hardware 
for later use (fig. 4).

Figure 4

5.	 Remove the factory fog lamp bezel or block off plate by removing the five 10mm nuts and square head 
bolts. Snap the bezel or block off through the front side of the bumper (fig. 5). SAVE hardware and bezel or 
block off plate for later use.

Figure 5



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

3

6.	 For Diesel Trucks: Remove the front intercooler shroud. SAVE hardware for later use (fig. 6).

Figure 6

II.	 PREPARE AEV BUMPER FOR INSTALLATION
Install the inner and outer frame rail brackets along with the frame rail extension as shown below. Reuse 
factory hardware in rearward locations, and supplied M12 x 90 bolts, washers, and flange nuts in the front 
locations (fig. 7). 
NOTE: 4500/5500 Customers will need to purchase a unique frame extension kit. AEV Product 11060216AA

Figure 7-A 



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

4

FACTORY
HARDWARE

SUPPLIED
M12x90

Figure 7-B

7.	 Place the Center Section on a protected surface.

8.	 If installing a Warn 16.5 winch, install the winch fairlead using the fasteners provided with the winch. 
Torque as instructed by the winch manufacturer. Use the AEV provided spacers between the winch and 
the bumper (fig. 8). NOTE: For Warn M12000 or M15000 winches see Appendix A.

SPACERS

Figure 8



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

5

9.	 Install two M12x35 carriage bolts in the upper-outside corners of the Center Section and secure with 
push nuts (fig. 9)

Figure 9

III.	 INSTALL CENTER SECTION
1.	 With a helper, lift Center Section into position inserting carriage bolts from the previous step through the 

upper holes in the outer frame mounting brackets (fig. 10).

2.	 Thread two M12 nuts onto the bolts going through the frame brackets to secure the Center Section.

NOTE: The use of a floor jack (if working on the ground) or a transmission jack (if working on a hoist) to as-
sist with positioning the bumper is recommended. Be sure to protect the bumper’s finish.

Figure 10



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

6

3.	 Install the remaining ten bolts and hand tighten. There should now be six bolts in each side of the Cen-
ter Section (fig. 11).

M12 x 35 Carriage Bolt

M12 x 35 Hex Bolt

M12 x 35 Buttonhead Bolt

Figure 11

IV.	 INSTALL TOW LOOPS AND CORNERS
1.	 Assemble the tow loops and corners using M12x60 carriage bolts and push nuts as shown (fig.12). 

NOTE: Start ALL bolts through the corner and town loops before installing the push nuts.

Figure 12



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

7

2.	 Lift the corner assembly onto the center section, inserting four bolts from the previous step into the cor-
responding holes in the center section (fig. 13). Secure using M12 nuts and hand tighten.

Figure 13

3.	 Insert three M12x35 carriage bolts into the bumper corner and through the holes in the outer frame 
bracket (fig. 14). Secure with M12 nuts and hand tighten.

Figure 14

4.	 Repeat steps for the opposite corner.



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

8

V.	 ADJUST, ALIGN, & TORQUE
1.	 Before installing the tow loop bezels, tube, and lighting, the bumper must be adjusted and all fasteners 

tightened. Be sure spacing between the bumper and the truck body is even. (fig. 15).

=

Figure 15

2.	 Tighten all hardware in this order: 1) Center Section to Frame Brackets. 2) Frame Brackets to Frame. 
3) Tow Loops to Center Section. 4) Corners to Center Section. Torque all nuts to 70 lb-ft. 

3.	 Route winch wiring as shown (fig. 16).

Figure 16

4.	 Diesel trucks continue to Section VI. Gas trucks, install the air dam bracket to the bumper using the four 
M6 nuts and bolts supplied in the air damn bracket kit. Torque to 9 lb-ft (fig. 17).

Figure 17

5.	 Install factory push pins to secure the factory air dam to the bracket.



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

9

VI.	 INSTALL FRONT PARK ASSIST SENSORS
1.	 The two inboard sensors are installed using the supplied AEV brackets: 

Using the supplied M10x20 button head bolts, washers, and nuts (upper hole) and one of the M6x20 hex 
head bolts and washer (lower hole) mount the AEV park sensor bracket with sensor onto the bumper 
center section as shown (fig. 18). NOTE: The connectors on each sensor should be pointed inboard of 
the vehicle. The sensor will be held in position between the AEV supplied bracket and the backside of 
the bumper. Ensure that the park sensor grommet is not pinched and that the sensor sits parallel to the 
face of the bumper 
 
If the vehicle is not equipped with front park assist, install the provided plastic plug into the bumper. It is 
recommended to use a small amount of black RTV when installing.

Figure 18

2.	 The four outboard sensors will remain in the factory fog light assembly and will be installed later.



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

10

VII.	INSTALL TOW LOOP BEZELS AND LOW TUBE.
 
If Installing the AEV Front Brush Guard skip to Section VIII.

1.	 Install one of the tow loop bezels using M6x20 bolts and washers (fig. 19). Hand tighten.

2.	 Slide the second bezel on to the end of the low tube then position together in place on the bumper (fig. 20).

			   Figure 19			   Figure 20

3.	 Install the M10x25 button head bolts and washers into the tube ends and hand tighten (fig. 21).

Figure 21

4.	 Fasten the second tow loop bezel and tighten both bezels to 9 lb-ft.

5.	 Tighten tube bolts to 30 lb-ft.



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

11

VIII.	 INSTALL TOW LOOP BEZELS BRUSH GUARD
1.	 Install one of the tow loop bezels using M6x20 bolts and washers (fig. 22). Hand tighten.

2.	 Slide the second bezel on the brush guard then position together in place on the bumper (fig. 23).

			   Figure 22			   Figure 23

3.	 Install the M10x25 button head bolts and washers into the guards ends and hand tighten (fig. 24).

Figure 24



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

12

4.	 Fasten the three M10x38 6-lobed bolts and flange nuts on both the right and left side (fig 25). 
NOTE:  A small batch of bumpers require hole to be drilled in the left and right corners of the front 
bumper where the brush guard meets metal.

Figure 25
5.	 Tighten brush guards to 30 lb-ft.

6.	 Fasten the second tow loop bezel and tighten both bezels to 9 lb-ft.



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

13

IX.	 INSTALL BLOCK HEATER & FRONT BADGE
1.	 Attach the block heater wiring (if equipped) to the bumper as shown (fig. 26).

Figure 26

2.	 Use the supplied alcohol wipe to clean the badge recess on the center section (fig. 27). Install the 
adhesive backed AEV badge into the recess, holding with firm pressure for 30 seconds.

Figure 27

X.	 INSTALL FOG LAMPS & BEZELS
1.	 Install four of the supplied M6 U-Nuts onto each bumper corner (fig. 28).

Figure 28



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

14

2.	 If equipped, install the factory fog lights into the bumper corners using factory hardware and torque 
to 9 lb-ft (fig. 29).

Figure 29

3.	 Install Lamp Bezels. NOTE: Hold the lamp bezel up to bumper corner to ensure it does not interfere with 
the lamp before installing. Adjust the lamp if necessary.

A.	 Install the supplied metal retention clips onto the four plastic tabs of each AEV lamp bezel. Make sure 
that the clip sits flush onto the backside of the lamp bezel (fig. 30).

Figure 30

B.	 Install factory bezel or block off cover into the AEV bezel, then secure with the factory square head 
bolts and 10mm nuts saved from step 5 of Disassembly (fig. 31).

Figure 31



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

15

C.	 Carefully position the bezel on the bumper corner and install. It helps to start by hooking one end of 
the bezel onto the corner and working across the bezel. Ensure that all metal clips are fully seated and 
both plastic tabs are snapped into place (fig. 32).

Figure 32

4.	 Connect the factory lighting and park sensor harness (fig. 33).

Figure 33



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

16

5.	 Trim the front edge of both inner fender liners to provide approximately 1/2” of gap between the liner 
and the bumper corner (fig. 34).

6.	 Install the fender liner retainer plates using three supplied 3/8” push pin fasteners per side (fig. 35).

			   Figure 34	 Figure 35

XI.	 INSTALL DIESEL INTERCOOLER SHROUD
1.	 Install the edge guard found in the intercooler shroud kit onto the left side of the shroud to protect 

winch wiring (fig. 36).

Figure 36



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

17

2.	 Attach AEV intercooler shroud to the intercooler at the two lower factory locations using the supplied 
hardware (fig. 37). Use the three factory push pins to secure the shroud along the bottom of the 
intercooler.

Figure 37

3.	 To attach the sides of the intercooler shroud to the bumper, use the upper shroud hole as a guide to 
drill out the bumper and secure with the M6x20 bolts, nuts, and washers supplied in the intercooler 
shroud kit (fig. 38). Torque to 9 lb-ft.

Figure 38



A M E R I C A N  E X P E D I T I O N  V E H I C L E S

18

APPENDIX A — WARN M12000 & M15000 INSTALLATION
Requires AEV M12000 or M15000 Winch Mounting Kit (PN: 10308016)

1.	 Remove the four screws attaching the winch solenoid cover then remove cover (fig. 1).

2.	 Remove the two nuts holding the solenoid pack to the mounting plate (fig. 2).

3.	 Slide the solenoid pack out far enough to access the hold down bolts.

4.	 Remove the bolts and replace them with the supplied M6 x 15 bolts (fig. 3).

5.	 Reassemble the solenoid pack.

6.	 Attach the new solenoid bracket as shown (fig. 4). DO NOT put the washers back on.

7.	 Install the solenoid bracket to the bumper with the supplied M6 x 20 bolts, nuts, and flat washers (fig. 5).

1

4 5

2 3


